



SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH

(A unit of Shriram Scientific and Industrial Research Foundation)

14 - 15, Sadarmangala Industrial Area, Whitefield Road,
Bengaluru - 560048

An ISO - 9001, 14001 & 45001 Certified Institute

Website : www.shriraminstitute.org

E-mail id : customercare@shriraminstitute-blr.org

TEST REPORT

NO : C2/0000060806

Issued To :

Client Code : (PUNE01A3109)

ADITYA POLYMERS

OFFICE NO. 18, 1ST FLOOR, HIGHWAY TOWERS,

MUMBAI-PUNE ROAD, CHINCHWAD,

PUNE

MAHARASHTRA-411019

Kind Attn: MR. AMOL SHIMARE

Date : 11-Mar-24

Job No : 2401-2-B141-269

Booking No : RG2324/2/1350

Booking Date : 12-Jan-24

Customer Ref No. : PO No: 23-24/1038

Customer Ref Dt. : 04-Jan-24

Sample Description: Sample described as "Dr. Bond SCL 50, B.No: 231936" was received.

(The sampling was not carried out by SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH. The sample particulars provided in the Test Certificate are based on the declaration by the Customer)

TEST RESULTS

[As per EN 204:2016]

Sl.NO.	TESTS	RESULTS	REQUIREMENTS (Durability class - D3)	CONFORMITY
1	Adhesive Strength, N/mm ² (Conditioned according to EN 205)			
a.	7days in standard conditions (23±2°C and 50±5%RH)	11.4	10 Min	Yes
b.	7days in standard conditions (23±2°C and 50±5%RH) and 4 days in cold water (at 20±5°C)	2.5	2 Min	Yes
c.	7days in standard conditions (23±2°C and 50±5%RH), 4 days in cold water (at 20±5°C) and 7 days in standard conditions (23±2°C and 50±5%RH)	8.7	8 Min	Yes

Date of Receipt : 16-01-2024

Date of Start : 17-01-2024

Date of Completion : 11-03-2024

Date of Issue : 11-03-2024

*****END*****

GC-01(Rev-05)

1/1

AUTHORISED SIGNATORY
EMPLOYEE CODE: (7292)

RAVIKUMAR S P
Scientist C